Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES
[...]
at its ultimate phase. TCEQ regulations require us to contact all entities with a pemitted
wastewater treatment plant within three (3) miles of our plant, and to identify any available
capacity at those facilities. Your referred wastewater treatment plant is within a three (3) mile
radius from our facility. Please let us know if you have the extra capacity in your facility to
accommodate the required flow or are willing to expand your facility to accommodate this flow.

Please respond in writing or indicating below on this letter if the Grand Prairie WWTP Facility with
TPDES Permit No. WQ0015895001 has available capacity. After you have made the required
indication, please email (asaker@pape-dawson.com) or mail the response back. We would
appreciate a response within ten (10) days. Thank you in advance for your prompt attention
regarding this matter.

Sincerely,

Abby Saker, E.I.T
Graduate Engineer

o Yes, our wastewater treatment facility has sufficient capacity to serve the proposed
development. Contact Phone Number:
o No, our wastewater treatment facility does not have sufficient capacity to serve the

proposed development.

Name: Title:

Signature: Date:

telephone: 713-428-2400 address: 2107 CITYWEST BOULEVARD, THIRD FLOOR HOUSTON, TX 77042 website: PAPE-DAWSON.COM



nl PAPE-DAWSON
r’ ENGINEERS

October 17, 2024 VIA CERTIFIED MAIL

Hockley Data Center
28401 Betka Road
Hockley, TX 77447

Re: Wastewater Service Request for Betka Tract WWTP
PD Job No. 42212-02

To Whom It May Concermn:

We are currently preparing a major amendment application for a discharge permit for the Betka
Tract Wastewater Treatment Plant in Harris County near Hockley, Texas. The proposed
development will require 0.45 GPM of wastewater service capacity at its ultimate phase. TCEQ
regulations require us to contact all entities with a permitted wastewater treatment plant within
three (3) miles of our plant, and to identify any available capacity at those facilities. Your referred
wastewater treatment plant is within a three (3) mile radius from our facility. Please let us know
if you have the extra capacity in your facility to accommodate the required flow or are willing to
expand your facility to accommodate this flow.

Please respond in writing or indicating below on this letter if the Hockley Data Center Facility with
TPDES Permit No. WQ0004879000 has available capacity. After you have made the required
indication, please email (asaker@pape-dawson.com) or mail the response back. We would
appreciate a response within ten (10) days. Thank you in advance for your prompt attention
regarding this matter.

Sincerely,

Abby Saker, E.I.T
Graduate Engineer

o Yes, our wastewater treatment facility has sufficient capacity to serve the proposed
development. Contact Phone Number:
o No, our wastewater treatment facility does not have sufficient capacity to serve the

proposed development.

Name: Title:

Signature: Date:

telephone: 713-428-2400 address: 2107 CITYWEST BOULEVARD, THIRD FLOOR HOUSTON, TX 77042 website: PAPE-DAWSON.COM



ENGINEERS

FJ PAPE-DAWSON

October 17, 2024 VIA CERTIFIED MAIL

Williams Landing WWTP
26926 FM 2978 Rd
Magnolia, TX 77354

Re: Wastewater Service Request for Betka Tract WWTP
PD Job No. 42212-02

To Whom It May Concern:

We are currently preparing a major amendment application for a discharge permit for the Betka
Tract Wastewater Treatment Plant in Harris County near Hockley, Texas. The proposed
development will require 0.45 GPM of wastewater service capacity at its ultimate phase. TCEQ
regulations require us to contact all entities with a permitted wastewater treatment plant within
three (3) miles of our plant, and to identify any available capacity at those facilities. Your referred
wastewater treatment plant is within a three (3) mile radius from our facility. Please let us know
if you have the extra capacity in your facility to accommodate the required flow or are willing to
expand your facility to accommodate this flow.

Please respond in writing or indicating below on this letter if the Williams Landing WWTP Facility
with TPDES Permit No. WQ0015969001 has available capacity. After you have made the
required indication, please email (asaker@pape-dawson.com) or mail the response back. We
would appreciate a response within ten (10) days. Thank you in advance for your prompt attention
regarding this matter.

Sincerely,

Abby Saker, E.I.T
Graduate Engineer

o Yes, our wastewater treatment facility has sufficient capacity to serve the proposed
development. Contact Phone Number:
o No, our wastewater treatment facility does not have sufficient capacity to serve the

proposed development.

Name: Title:

Signature: Date:

telephone: 713-428-2400 address: 2107 CITYWEST BOULEVARD, THIRD FLOOR HOUSTON, TX 77042 website: PAPE-DAWSON.COM



.,l PAPE-DAWSON
r’ ENGINEERS

October 17, 2024 VIA CERTIFIED MAIL

290 Kickapoo WWTP
21021 Spring Brook Plaza Dr Ste 215
Spring, TX 77379

Re: Wastewater Service Request for Betka Tract WWTP
PD Job No. 42212-02

To Whom It May Concern:

We are currently preparing a major amendment application for a discharge permit for the Betka
Tract Wastewater Treatment Plant in Harris County near Hockley, Texas. The proposed
development will require 0.45 GPM of wastewater service capacity at its ultimate phase. TCEQ
regulations require us to contact all entities with a permitted wastewater treatment plant within
three (3) miles of our plant, and to identify any available capacity at those facilities. Your referred
wastewater treatment plant is within a three (3) mile radius from our facility. Please let us know
if you have the extra capacity in your facility to accommodate the required flow or are willing to
expand your facility to accommodate this flow.

Please respond in writing or indicating below on this letter if the 290 Kickapoo WWTP Facility with
TPDES Permit No. WQ0015483001 has available capacity. After you have made the required
indication, please email (asaker@pape-dawson.com) or mail the response back. We would
appreciate a response within ten (10) days. Thank you in advance for your prompt attention
regarding this matter.

Sincerely,

Abby Saker, E.I.T
Graduate Engineer

o Yes, our wastewater treatment facility has sufficient capacity to serve the proposed
development. Contact Phone Number:
o No, our wastewater treatment facility does not have sufficient capacity to serve the

proposed development.

Name: Title:

Signature: Date:

telephone: 713-428-2400 address: 2107 CITYWEST BOULEVARD, THIRD FLOOR HOUSTON, TX 77042 website: PAPE-DAWSON.COM



ATTACHMENT TECH.06

Design Calculations

(Reference Technical Report 1.1 Section 4)



BETKA TRACT WWTP
Attachment TECH.06
Treatment Unit Dimensions

Phase | (0.15 MGD_I

Bar Screens
No. of Screens 1
Width 3'-1/2"
Bar Opening 3/4in.
Type Cleaning Manual

Aeration Basins

No. of Basins 1

Basin Dimensions (Each Basin) 76'-0" x 14'-0
Basin Volume (Each Basin) (ft®) 17,024

Basin Volume (Total) (gal) 127,348

Final Clarifiers

No. of Basins 1
Basin Dimensions (Each Basin) 32 (DIA.) x 16'-0" (Depth)
Surface Area (Each Basin) (ft?) 804
Basin Volume (Total) (gal) 96,259
Chlorination
No. of Basins 1
Basin Dimensions (Each Basin) 21'-0" x 14'-0" x 15'-0"
Basin Volume (Each Basin) (ft’) 4,410
Basin Volume (Total) (gal) 32,989
Detention Time 66 min. at Qp
Digestion
No. of Basins 2
Basin Dimensions (Each Basin) 52'-0" x 14'-0
Basin Volume (Each Basin) (fts) 11,648

Basin Volume (Total) (gal) 174,266




Phase Il (0.225 MGD)

Bar Screens
No. of Screens 1
Width 3'-1/2"
Bar Opening 3/4 in.
Type Cleaning Manual

Aeration Basins

No. of Basins 1

Basin Dimensions (Each Basin) 76'-0" x 14'-0
Basin Volume (Each Basin) (ft’) 17,024

Basin Volume (Total) (gal) 127,348

Final Clarifiers

No. of Basins

1

Basin Dimensions (Each Basin)

32 (DIA.) x 16'-0" (Depth)

Surface Area (Each Basin) (ft’)

804

Basin Volume (Total) (gal)

96,259

Chlorination

No. of Basins

1

Basin Dimensions (Each Basin)

21'-0" x 14'-0" x 15"-0"

Basin Volume (Each Basin) (ft%) 4,410

Basin Volume (Total) (gal) 32,989

Detention Time 44 min. at Qp
Digestion

No. of Basins 2

Basin Dimensions (Each Basin) 52'-0" x 14'-0

Basin Volume (Each Basin) (ft°) 11,648

Basin Volume (Total) (gal) 174,266




Phase Ill (0.45 MG__Q)

Bar Screens
No. of Screens 1
Width 3-1/2"
Bar Opening 3/4in.
Type Cleaning Manual

Aeration Basins

No. of Basins 2
Basin Dimensions (Each Basin) 76'-0" x 14'-0
Basin Volume (Each Basin) (ft’) 17,024
Basin Volume (Total) (gal) 254,697
Final Clarifiers
No. of Basins 2
Basin Dimensions (Each Basin) 32 (DIA.) x 16'-0" (Depth)
Surface Area (Each Basin) (ft%) 804
Basin Volume (Total) (gal) 385,036

Chlorination

No. of Basins 2

Basin Dimensions (Each Basin) 21'-0" x 14'-0" x 15'-0"

Basin Volume (Each Basin) (ft’) 4,410

Basin Volume (Total) (gal) 65,978

Detention Time 88 min. at Qp
Digestion

No. of Basins 4

Basin Dimensions (Each Basin) 52'-0" x 14'-0

Basin Volume (Each Basin) (ft°) 11,648

Basin Volume (Total) (gal) 348,532




Project: Betka Tract Wastewater Treatment Plant
PD Job Number: 42212-02

Designed by: AS

Date: 11/11/2024

Treatment Units: Phase |

Final Process Calculations (Based on TCEQ Criteria Only)

Design Parameters

Influent Flow Characteristics - The hydraulic design of the facility must ensure that the plant will operate under the
most extreme conditions anticipated. The plant process and hydraulic design for this facility are as follows:

Average Design Flow 0.15 MGD Influent BODg 300 mg/l
Peaking Factor 4 Influent BODg 375 lbs/day
Peak Flow 0.60 MGD

Process Design - The treatment plant has been designed to produce an effluent quality in compliance with the
proposed permitted parameters of : CBODs = 10 mg/l; TSS = 15 mg/l; NH;-N = 3 mg/l; Dissolved Oxygen = 4 mg/l;
Chlorine Residual = 1-4 mg/| after 20 minutes detention time. In order to achieve the required removal efficiencies,
activated sludge process operated in the single stage nitrification mode has been chosen.

The anticipated operating ranges for MLSS and RASS in mg/l are 3,000 mg/| and 6,000 mg/|, respectively.

Aeration Basin

TCEQ Maximum Organic Loading 35 Ibs BOD; / day / 1,000 ft*

Aeration Volume Required 10,723 ft*

Volume Provided:

Number of Tanks 1

Length 76 ft.

Width 14 ft.

SwWD 16 ft.

Volume 17,024 ft’

Capacity 0.24 MGD Average Flow

Total Volume 17,024 ft*
Volume greater than required YES

Organic Loading 22.05 |bs BOD; / day



Clarifier

TCEQ Maximum surface Loading (Qpk)
TCEQ Minimum detention time (Qpk)
TCEQ Maximum weir Loading (Qpk)

1,200 gal / day / ft* at peak flow
1.8 hours at peak flow
20,000 gal / day / ft.

2

Surface area required 500 ft 25.2 ft. min. dia. for one clarifier
Volume required 6,016 ft®

Volume Provided:

Number of Tanks 1

Diameter 32 ft.

SWD 16 ft. 16 0

Surface Area 804 ft*

Volume 12,868 ft’

Capacity 0.24 MGD Average Flow

Total Surface Area 804 ft Greater than required? YES
Total Volume 12,868 ft Greater than required? YES

Clarifier Surface Loading (Qave)
Clarifier Surface Loading (Qpk)

Clarifier Detention Time (Qave)
Clarifier Detention Time (Qpk)

Weir Length 94.25 ft.
Weir Loading 6,366.20

186.51 GPD/FT?
746.04 GPD/FT?

15.40 Hours
3.85 Hours

GPD/LF



Digesters

TCEQ Required design volume

20 ft* / Ib. BODs / day

TCEQ Minimum sludge retention time 60 Days
Volume required 7,506 ft>
Volume Provided:

Number of Tanks 2

Length 52 ft.

Width 14 ft.

SWD 16 ft.

Volume 23,296 ft’

Capacity 0.47 MGD Average Flow

Total Volume 23,296 ft*
Volume greater than required YES

Organic Loading 62.07 ft* / Ib. BOD; / day
Chlorine Contact Chamber

TCEQ Minimum detention time (Qpk) 20 min.
TCEQ, Minimum volume (Qpk) 1,114 ft?
Volume required 1,114 f®
Volume Provided:

Number of Tanks 1

Length 21 ft.

Width 14 ft.

SWD 15 ft.

Volume 4,410 f°

Capacity 0.594 MGD Average Flow Greater than required? YES

Detention Time 66.50 Minutes



Chlorination

Design Maximum chlorine dose
Typical chlorine dose
Cylinder size

Withdrawal factor
Low Ambient Temp

Chlorine required at low flow
Chlorine required at design flow
Maximum chlorine required

Max. withdrawal rate per cylinder
No. of Cylinders required per bank

One bank of cylinders will last

Air Requirements

8 mg/l
4 mg/l
150 Ibs.

1 (Use 1.0 for 150 # cylinder and 8.0 for 2000 # cylinders)
65 Use 65 for indoor storage

1.3 Ibs per day @ 25% design flow rate

5.0 Ibs per day

40 |bs per day

65 |bs per day (Formula for vacuum systems only)

1 For Redundancy use 2

60 days at average flow and typical chlorine usage

Air requirements for aeration basins
Air requirements for digesters
Minimum mixing requirements
Diffuser transfer efficiency

Air required in aeration basin =

2.2 |b. oxygen per |b. BOD

30 SCFM /1000 cu. ft.

20 SCFM /1000 cu. ft.
6.63% (In wastewater)

782 SCFM

= {({Ib BOD)*(Ib Oxygen / Ib BOD)}

(T.E.) (Ib. Oxygen / Ib. air) {Ib. air / cu. ft.) (min / day)

Verify mixing requirements:

Air required for digesters:

Air required for post aeration

Air required for post aeration-CL2
Air required for initial mixing

Air required for air lifts

Total air required
Maximum water depth over diffuser
Pressure loss in piping

Pressure @ blowers

Air flow per blower @ required pressure
Blowers required w/o standby

Total blowers required

46 OK

699 SCFM
20
50 SCFM
25
90 SCFM

1,646 SCFM
10 feet
1.2 psi

5.5 psi

1350 SCFM
1.2



Project: Betka Tract Wastewater Treatment Plant
PD Job Number: 42212-02

Designed by: AS

Date: 11/11/2024

Treatment Units: Phase Il

Final Process Calculations (Based on TCEQ Criteria Only)

Design Parameters

Influent Flow Characteristics - The hydraulic design of the facility must ensure that the plant will operate under the
most extreme conditions anticipated. The plant process and hydraulic design for this facility are as follows:

Average Design Flow 0.23 MGD Influent BODs 300 mg/l
Peaking Factor 4 Influent BODs 563 Ibs/day
Peak Flow 0.90 MGD

Process Design - The treatment plant has been designed to produce an effluent quality in compliance with the
proposed permitted parameters of : CBOD; = 10 mg/!; TSS = 15 mg/l; NH;-N = 3 mg/l; Dissolved Oxygen = 4 mg/l;
Chlorine Residual = 1-4 mg/| after 20 minutes detention time. In order to achieve the required removal efficiencies,
activated sludge process operated in the single stage nitrification mode has been chosen.

The anticipated operating ranges for MLSS and RASS in mg/| are 3,000 mg/l and 6,000 mg/|, respectively.

Aeration Basin

TCEQ Maximum Organic Loading 35 |bs BOD. / day / 1,000 ft2

Aeration Volume Required 16,084 ft*

Volume Provided:

Number of Tanks 1

Length 76 ft.

Width 14 ft.

SWD 16 ft.

Volume 17,024 ft*

Capacity 0.238 MGD Average Flow

Total Volume 17,024 ft*
Volume greater than required YES

Organic Loading 33.07 |bs BOD; / day



Clarifier

TCEQ Maximum surface Loading (Qpk)
TCEQ Minimum detention time (Qpk)
TCEQ Maximum weir Loading (Qpk)

1,200 gal / day / ft? at peak flow

1.8 hours at peak flow
30,000 gal / day / ft.

Surface area required 750.00 ft? 30.9 ft. min. dia. for one clarifier
Volume required 9,024 ft’

Volume Provided:

Number of Tanks 1

Diameter 32 ft.

SWD 16 ft.

Surface Area 804 ft?

Volume 12,868 ft*

Capacity 0.24 MGD Average Flow

Total Surface Area 804 ft? Greater than required? YES
Total Volume 12,868 ft’ Greater than required? YES

Clarifier Surface Loading (Qave)
Clarifier Surface Loading (Qpk)

Clarifier Detention Time (Qave)
Clarifier Detention Time (Qpk)

Weir Length 94.25 ft.
Weir Loading 9,549.30

279.76 GPD/FT?
1119.06 GPD/FT*

10.27 Hours
2.57 Hours

GPD/LF



Digesters

TCEQ Required design volume

20 ft* / Ib. BOD; / day

TCEQ Minimum sludge retention time 60 Days

Volume required

Volume Provided:

11,259 ft*

Number of Tanks 2]

Length 52 ft.

Width 14 ft.

SWD 16 ft.

Volume 23,296 ft?

Capacity 0.47 MGD Average Flow

Total Volume 23,296 ft*
Volume greater than required YES

Organic Loading

Chlorine Contact Chamber

41.38 ft’ / Ib. BOD; / day

TCEQ Minimum detention time (Qpk) 20 min.
TCEQ Minimum volume {Qpk) 1,671 ft?
Volume required 1,671 ft*